
98cc Gasoline Engine (G32)      
Portable Generator

Engine Parts Manual

(000005)

WARNING
California Proposition 65. This product contains or 
emits chemicals known to the state of California to 
cause cancer, birth defects, and other reproductive 
harm.

(000004)

WARNING
California Proposition 65. Engine exhaust and some 
of its constituents are known to the state of California 
to cause cancer, birth defects, and other reproductive
harm.

The information in this manual is accurate based on products produced at the time of publication. The manufacturer 
reserves the right to make technical updates, corrections, and product revisions at any time without notice.

www.powermate.com
1-800-445-1805



 

003532

4
2

4
3

3

1
8

6
7 1

9

34
1

2

35
3

2
2

11
1

0
6

6 4

1 8
9

3

4
8

3
3

41
3

6
3

8
4

0
3

9
2

3
2

4
25

26
4

3

45

27

5
4 5

5

4
4

1
6

1
3

17
1

4
2

9

6
2

3
0

31

6
3

64

5
8

4
9

50
5

1

43

4
3

4
6

5
2 5

3

6
5

5
7 5

6

5
8 5
9

7 6
5

61

60

4
7

1
54
3

2
2

2
1

2
8

6
8

20

3
7

6
4.

1

6
4

.2

64
.3
2 98cc Gasoline Engine Parts Manual



Item Part No. Description Qty.

1 10000006214 CRANKCASE 1

2 10000006222 BALL BEARING 1

3 0071163SRV OIL SEAL 2

4 10000006218 GOVERNOR ASSEMBLY 1

5 10000006229 GOVERNOR ARM SHAFT 1

6 10000006228 ARM SHAFT WASHER 1

7 10000004459 LOCK PIN 1

8 10000004455 DRAIN PLUG BOLT 1

9 10000004462 DRAIN PLUG WASHER 1

10 10000006234 OIL LEVEL SWITCH 
ASSEMBLY

1

11 10000006235 BOLT (M6X12) 2

12 10000004382 CASECOVER DOWEL PIN 2

13 10000006250 PISTON 1

14 10000006219 PISTON RING SET 1

15 10000006251 CONNECTING ROD 
ASSEMBLY

1

16 10000006236 PISTON PIN 1

17 10000006187 PISTON CIRCLIP 2

18 10000006237 CRANKCASE COVER 
ASSEMBLY

1

19 10000006252 BALL BEARING 1

20 10000006260 CYLINDER HEAD 1

21 10000006253 INTAKE VALVE 1

22 10000006254 EXHAUST VALVE 1

23 0071177SRV VALVE SPRING 2

24 0070774SRV VALVE SPRING SEAT 2

25 10000006255 PUSHROD GUIDE PLATE 1

26 0071179SRV ROCKER ASSEMBLY 2

27 10000006188 STUD BOLT 2

28 10000004413 STUD BOLT 2

29 0071182SRV CARBURETOR 
ASSEMBLY

1

30 10000006261 FUEL LINE 1

31 10000006241 FUEL LINE CLIP 1

32 10000006238 CRANKSHAFT 
ASSEMBLY

1

33 10000006256 VALVE LIFTER 2

34 10000006239 CASECOVER GASKET 1

35 10000006189 CAMSHAFT ASSEMBLY 1

36 10000006257 DOWEL PIN 2

37 10000004446 BOLT (M6X28) 6

38 0071188SRV CYLINDER HEAD 
GASKET

1

39 10000006270 BOLT (M8X50) 4

40 10000006263 SPARK PLUG 1

41 0071189SRV PUSHROD 2

42 10000006264 SHROUD 1

43 10000004429 BOLT (M6X12) 12

44 0071191SRV HEAD COVER GASKET 1

45 10000006259 CYLINDER HEAD COVER 1

46 10000006265 LEFT WIND SHIELD 1

47 10000006280 RIGHT WIND SHIELD 1

48 0071195SRV FLYWHEEL ASSEMBLY 1

49 0071196SRV RECOIL STARTER FAN 1

50 0071197SRV STARTER PULLEY 1

51 10000006242 NUT (M12) 1

52 0071198SRV IGNITION COIL 
ASSEMBLY

1

53 10000004488 BOLT (M6X20) 2

54 0071199SRV INTAKE GASKET 1

55 0071200SRV CARBURETOR 
INSULATOR

1

56 0071201SRV GOVERNOR ROD 1

57 10000006266 THROTTLE RETURN 
SPRING

1

58 10000004431 NUT (M6) 4

59 0071203SRV GOVERNOR ROD 1

60 10000006281 RECOIL STARTER 
ASSEMBLY

1

61 10000006271 UPPER SHROUD 
ASSEMBLY

1

62 10000006290 AIR CLEANER GASKET 1

63 10000006272 BREATHER TUBE 1

64 0071210SRV AIR CLEANER ASSEMBLY 1

64.1 10000008793 AIR FILTER COVER 1

64.2 10000008679 AIR FILTER FOAM 
ELEMENT

1

64.3 10000008775 AIR BOX BACK COVER 1

65 10000006291 GOVERNOR SPRING 1

66 0070808SRV OIL PROTECTOR 1

67 10000006273 DIPSTICK 1

68 10000006282 INTAKE VALVE 
RETURNER

1

Item Part No. Description Qty.
98cc Gasoline Engine Parts Manual 3



Part No. 10000004784 Rev. A  02/01/2017
©2017 Powermate, LLC. All rights reserved.
Specifications are subject to change without notice.
No reproduction allowed in any form without prior written 
consent from Powermate, LLC. Powermate, LLC

S45 W29290 Hwy. 59
Waukesha, WI 53189

1-800-445-1805
www.powermate.com

http://www.powermate.com

